
 

 

  

 

    

  

 

  

APPENDIX A 

UNIFORM ENVIRONMENTAL REPORT 

 

  

 

  

 



 

 

LONDONDERRY TOWNSHIP 

ACT 537 OFFICIAL SEWAGE FACILITIES PLAN UPDATE 

Dauphin County, Pennsylvania 

 

ENVIRONMENTAL REPORT 

 

1.0 PROJECT DESCRIPTION AND NEED 

 

1.1 Purpose of and Need for Project  

 

Enacted by Pennsylvania Legislature in 1966, The Pennsylvania Sewage Facilities Act (Act 537) 

requires every municipality within the Commonwealth develop and maintain an up-to-date 

sewage facilities plan.  Several sewage facility planning efforts for Londonderry Township 

(Township) have occurred since the Dauphin County Plan was adopted by the Township in 1971.  

The Township completed a Township-wide Sewage Feasibility Study in 1974. In 1987, the Township 

completed the development of an Official Sewage Facilities Plan, establishing three (3) Sewer 

Districts and two (2) On-Lot Management Districts.  The Township’s 1999 Plan Update identified a 

need for wastewater disposal facilities within a “Base Service Area” of Sewer District No. 2.  To 

date, no wastewater facilities have been constructed in Sewer District No. 2.  

 

The Londonderry Township Board of Supervisors, Dauphin County, authorized the preparation of 

this report to serve as the Official Sewage Facilities Plan Update (Plan Update) for the Township. 

The Planning Area for this Plan Update includes Sewer District No. 2 and Sewer District No. 3 in 

their entirety as well as a small portion of On-lot Management District B referred to as 

Londonderry Estates. The purpose of this Plan Update is to address the wastewater disposal 

needs of Londonderry Township based on anticipated growth resulting from the two (2) planned 

traditional neighborhood developments (TNDs) and the operation of existing sewage disposal 

facilities within the Planning Area. 

 

The observation of few confirmed malfunctions and contaminated water samples in Sewer 

District No. 2 is most likely the result of the property owners’ diligent maintenance and periodic 

pumping of the OLDS. In addition, five (5) of the confirmed malfunctions in Sewer District No. 2 

was based on the presence of holding tanks as observed during the surveys. However, due to 

previous planning efforts, anticipated future growth and development, soil suitability, a number 

of requests from residents for public sewer service, and documented issues at the Crestview 

Village Mobile Home Park (MHP) packaged wastewater treatment plant (WWTP), alternatives for 

providing public sewer service to Sewer District No. 2 are evaluated in this Plan Update.  

 

The number of confirmed malfunctions in Sewer District No. 3 and On-lot Management District B 

suggests that there are more malfunctioning OLDS than indicated in the sanitary sewer survey.  A 

majority of the parcels surveyed in both of these districts have OLDS that preceded current 

legislation, are located less than 100 feet from their private wells, soil suitability, and subsequently 

would not be permitted by today’s standards. It is recommended that public sanitary sewers be 

considered to provide adequate sewage disposal in Sewer District No. 3 and On-lot 

Management District B which includes abandonment of two (2) MHP packaged WWTPs. 

Alternatives for providing public sewer service to these areas are evaluated in this Plan Update. 

 

 



 Act 537 Official Sewage Facilities Plan Update 

 Londonderry Township 

Dauphin County, Pennsylvania 

Environmental Report 
 

 

ER-2 

In relation to community facilities and services, the 2005 Lower Dauphin Area Regional 

Comprehensive Plan indicates that one of the Township’s physical goals is to implement 

appropriate sewage disposal solutions in areas with high concentrations of malfunctioning OLDS. 

The Comprehensive Plan recommends providing public, central sewer services in the most cost-

effective manner, with regular investments to provide reliable service. In addition, the future land 

use plan represents the Township’s desire to allow for appropriate, well-planned development 

activities while maintaining the Township’s historic and agricultural character.  

 

The majority of residences within the Planning Area are currently served by OLDS for treatment 

and disposal.  The known on-lot disposal methods used in the Planning Area include seepage 

beds, trench systems, elevated sand mounds, peat mounds, holding tanks, cesspools, and 

individual residential spray irrigation systems (IRSIS).  There are ten (10) known holding tanks 

currently being used as repairs to failing systems in the Township. The type of system 

implemented varies, but is classified as one of the following: 

 

 In-Ground – Systems consisting of absorption areas, trenches and other disposal systems 

that rely solely on the surrounding soil for treatment. 

 

• Elevated Sand Mound – Systems utilizing a bed or trenches of sand, elevated above the 

existing surface, to enhance the treatment provided by the underlying soil. 

 

 Individual Residential Spray Irrigation System (IRSIS) 

 

 Peat Mound 

 

• Holding Tanks – Holding tanks and privies that require periodic pumping for removal of 

waste and residual solids. 

 

There are three (3) MHPs within the planning area, each with privately-owned wastewater 

collection and treatment facilities.  The Crestview Village MHP is located in Sewer District No. 2 

and the Pine Manor MHP and Cedar Manor MHP are located in Sewer District No. 3.   

 

The Crestview Village MHP WWTP operates under National Pollution Discharge Elimination System 

(NPDES) Permit No. PA0033057 and discharges into Iron Run.  According to 2010 records, the 69 

occupied lots and six (6) unoccupied  lots (75 lots total) are connected to the WWTP.  The NPDES 

Permit allows for the treatment of an average daily flow (ADF) of 14,500 gallons per day (gpd).  

2011 Discharge Monitoring Report (DMR) records show monthly ADFs between 20,000 and 25,000 

gpd.  Ongoing complaints of odors from the WWTP were documented by DEP in 1998, 2002, and 

2004.   

 

The Cedar Manor MHP WWTP operates under NPDES Permit No. PA0080721 and discharges into 

an unnamed tributary (UNT) of Conewago Creek.  The permit, originally issued March 24, 1982, 

allows for a design ADF of 72,000 gpd.  Flow records at the WWTP for 2011 show an average flow 

of approximately 100,000 gpd with a maximum daily flow of 884,000 gpd.  The WWTP flow 

records show that the collection system is significantly impacted by inflow and infiltration (I/I).  

According to a 2006 I/I Study completed by Act One Consultants, Inc., the Cedar Manor MHP 

collection system consists of vitrified clay pipe and polyvinyl chloride (PVC) sewer mains and 



 Act 537 Official Sewage Facilities Plan Update 

 Londonderry Township 

Dauphin County, Pennsylvania 

Environmental Report 
 

 

ER-3 

serves 316 connections.  Due to numerous DEP inspections and NPDES permit violations, the 

WWTP owner has been issued two consent order and agreements (COA).   

 

The Pine Manor MHP WWTP operates under NPDES Permit No. PA0033391 and discharges into an 

UNT of Lynch Run.  The permit allows for a design ADF of 22,000 gpd and serves approximately 

110 connections.  EPA and DEP records did not show a history of violations at the Pine Manor 

MHP WWTP.  

 

As a component of this Plan Update, the Township is evaluating various scenarios for 

conveyance of flows from the potential sewer service areas within the Township identified in this 

Plan to the Derry Township Municipal Authority (DTMA) sanitary sewer system and/or the 

Middletown Borough Authority (MBA) sanitary sewer system. All flows would be conveyed to the 

DTMA SW WWTP and/or the MBA Wastewater Treatment Plant (WWTP) for treatment.  

 

The DTMA SW WWTP is located along Swatara Creek Road in the northwest corner of Sewer 

District No. 2 in Londonderry Township. The DTMA SW WWTP is permitted to discharge into the 

Swatara Creek under National Pollutant Discharge Elimination System (NPDES) Permit No. 

PA0082392.  The current permitted annual discharge flow is 0.600 million gallons per day (MGD). 

The existing WWTP process units consist of oxidation ditches, grit removal, activated sludge, final 

clarifier, and disinfection prior to discharge into the Swatara Creek.  

 

The DTMA SW WWTP was not constructed to meet current nutrient removal requirements of the 

Chesapeake Bay Tributary Strategy (CBTS). The DTMA has performed engineering studies to 

evaluate a plant upgrade to facilitate removal of additional total nitrogen (TN) and total 

phosphorus (TP); however, DTMA SW WWTP continues to offset nutrient loadings through nutrient 

trading of credits available from the DTMA Clearwater Road WWTP, as needed. 

 

The MBA WWTP is located at the south end of Lawrence Street in the Borough of Middletown. 

The MBA WWTP is permitted to discharge into the Susquehanna River under National Pollutant 

Discharge Elimination System (NPDES) Permit No. PA0020664.  The current permitted annual 

discharge flow is 2.2 MGD and the average organic loading capacity is 3,740 pounds of BOD5 

per day.  The existing WWTP process units consist of two (2) fine screens, influent pump station, 

grit and grease removal system, biological nutrient removal through three (3) selector tanks, two 

(2) phased oxidation ditches, two (2) secondary clarifiers, and chlorine addition for disinfection 

prior to discharge into the Susquehanna River. The MBA WWTP also consists of a biosolids 

treatment facility which consists of activated sludge holding tanks, storage reactors, and an 

autothermal thermophylic aerobic digestion (ATAD) process. 

 

This Environmental Report has been prepared in accordance with the Guidelines for the Uniform 

Environmental Review Process in Pennsylvania published by DEP. Section 1.0 of the Report 

summarizes activities and analyses completed during preparation of the Londonderry Township 

Act 537 Sewage Facilities Plan Update. A summary of alternatives considered by this Plan is 

included as Section 2.0. Environmental consequences of the alternatives selected for 

implementation by the Plan is included in Section 3.0. 

 



 Act 537 Official Sewage Facilities Plan Update 

 Londonderry Township 

Dauphin County, Pennsylvania 

Environmental Report 
 

 

ER-4 

1.1.1 Sanitary Survey in OLDS Study Areas 

As part of the planning work for this Plan Update, sanitary surveys were completed throughout 

the Planning Area; Sewer District No. 2 and No. 3 in their entirety and the Londonderry Estates 

area in On-lot Management District A.  The Act 537 Sewage Disposal Needs Identification 

Guidance (SDNIG) document published by the DEP (latest edition) was utilized as the basis for 

performing the sanitary surveys.  Herbert, Rowland & Grubic, Inc. (HRG) performed Tier Two 

“door-to-door” sanitary surveys in the Planning Area from March 26, 2012 through April 9, 2012.   
 

There are approximately 796 homes in the Planning Area that are served by OLDS (excluding the 

residences in the MHPs).  Mail sewer surveys requesting general information on the OLDS were 

sent to the 796 homes; 341 were returned.  Follow-up field surveys (“door-to-door surveys”) were 

performed during March and April 2012 for a percentage of the residences.  Based on 

guidelines set forth in the SDNIG document the recommended minimum number of properties 

with OLDS within each planning area should be surveyed in order to conduct a “representative”, 

or “valid” door-to-door sanitary sewage survey. The minimum percentage of the residences that 

should be surveyed for a Tier Two survey are published in the SDNIG and presented in Table 1-1. 

 

Table 1-1 Minimum OLDS Requirements for Door-To-Door Sanitary Survey – Tier Two 

 

OLDS in the Planning Area 
Minimum Percentage of OLDS to 

Survey 

Up to 50 50% 

51 to 100 35% 

101 to 500 25% 

501 to 1,000 20% 

Greater than 1,000 15% 

 

 

 

The DEP has designated “public health needs” as a general needs category relating to sewage 

disposal that must be considered.  The definitions and requirements stated in this section are 

taken from the DEP’s SDNIG document.  Public health needs are considered to be those health 

hazards and water pollution problems that involve discharging untreated or inadequately 

treated sewage to the surface of the ground or waters of the Commonwealth, including 

groundwater.  Most commonly, these needs are found to be malfunctioning OLDS and 

malfunctioning community on-lot disposal systems (COLDS).  OLDS malfunctions are classified 

into three categories: confirmed, suspected, and potential.  When determining the public health 

needs of an area using OLDS/COLDS, all systems inventoried, mapped, and analyzed must be 

placed into one of four categories: 

 

1. Confirmed Malfunctions: Those malfunctions documented by dye testing, laboratory test 

results, observation by a Sewage Enforcement Officer (SEO) or a professional with 

experience in OLDS, “Best Technical Guidance” repair permits, and seasonally wet 

absorption areas.  Also included are piped discharges from a single structure with direct 



 Act 537 Official Sewage Facilities Plan Update 

 Londonderry Township 

Dauphin County, Pennsylvania 

Environmental Report 
 

 

ER-5 

evidence of sewage (i.e. direct observation of soap suds, food residue, solids, odors, 

etc.), reported system backups, malfunctions with photographic documentation, or 

other similar evidence. 

 

2. Suspected Malfunctions: Systems exhibiting some malfunction characteristics, such as 

abnormally green grass in the vicinity of the absorption area, piped discharges from a 

structure without direct evidence of sewage, absorption areas located within known 

unsuitable soils (observed wetland or rock outcroppings), cesspools, and pit privies. 

 

3. Potential Malfunctions: Systems that appear to be operating satisfactorily but were 

constructed prior to system permitting requirements, systems located in areas extremely 

unlikely to receive permitting by current standards, systems constructed in areas having 

soils mapped as unsuitable or with severe limitations for OLDS and systems located on 

exceptionally steep slopes greater than 25 percent.  Included as potential malfunctions 

are permits issued for OLDS repairs that meet Chapter 73 standards.  While this needs 

category does not represent “stand alone” existing needs, the information may be 

utilized in a needs analysis to locate areas affected by poorly defined adverse 

circumstances.  For example, clusters of legitimate repairs will often indicate areas 

requiring closer scrutiny. 

 

4. No Malfunctions: Systems that appear to be operating satisfactorily, were constructed 

since the implementation of system permitting requirements, and appear to have been 

constructed in accordance with the permitting requirements in effect at the time of 

construction.  For the purpose of needs identification, OLDS permitting under Act 537 

became effective on May 15, 1972. 

 

Several other situations exist that must be inventoried, mapped, and analyzed when identifying 

public health needs for an Act 537 Official Plan or Plan Update Revision.  These include wildcat 

sewers, borehole disposal, holding tanks, public complaints, and sanitation-related illnesses. 

 

5. Wildcat Sewers are collection systems (community sewers) serving more than one 

equivalent dwelling unit (EDU) and discharging untreated or partially treated sewage to 

the surface of the ground, storm sewers, or other waters of the Commonwealth. 

 

6. Borehole Disposal is an individual or community system that discharges to a borehole, 

abandoned water well, dry well, ventilation shaft, or other subterranean structure. 

 

7. Holding Tanks are watertight receptacles designed to retain sewage for disposal at 